ANALYSIS OF A PILOT-SCALE CONSTRUCTED WETLAND TREAWMENT SYSTEM
FOR FLUE GAS DESULFURIZATION WASTEWATER

by

MARY KATHERINE TALLEY

A THESIS

submitted in partial fulfillment of the requiremsrfor the degree

MASTER OF SCIENCE

Department of Biological and Agricultural Enginewyi
College of Engineering

KANSAS STATE UNIVERSITY
Manhattan, Kansas
2012
Approved by:

Major Professor
Stacy L. Hutchinson



Abstract

Coal-fired generation accounts for 45% of the UWhiates electricity and generates harmful
emissions, such as sulfur dioxide. With the immarmation of Flue Gas Desulfurization (FGD)
systems, sulfur dioxide is removed as an air patiuand becomes a water pollutant. Basic
physical/chemical wastewater treatment can be testdat FGD wastewater, but increased
[...]
Year Primary/Secondary Averaging Time  Level Form

1971 Primary/Secondary Annual 53 ppb Annual arithmetic average

2010 Primary 1-Hour 100 ppb 98" percentile, average over 3 yealrs
Primary Annual 53 ppb Annual arithmetic average

Table 1.2 Historical NAAQS for sulfur dioxide from 1971 to 2012. Table taken from US

EPA 2012
Year Primary/Secondary Avera@iﬂ; Time Level Form
Primar 24-Hour 0.14 ppm Not to be exceeded more than once per year
1971 y Annual 0.03 ppm Annual arithmetic average
Secondar 3-Hour 0.50 ppm Not to be exceeded more than once per year
y Annual 0.02 ppm Annual arithmetic average
3-Hour 0.50 ppm Not to be exceeded more than once per year
1973 SREEmEY Annual Revoked N/A
1-Hour 75 ppb 99" percentile, averaged over 3 years
2010 Primary 24-Hour Revoked N/A
Annual Revoked N/A




The new emissions’ standards have resulted in hedjections in criteria pollutants
across the nation. Starting in 1980, the natiaitabgen oxide emissions have been reduced by
52%, while sulfur dioxide emissions have been redutationally by 83%. These criteria
pollutants were greatly reduced as a result oe@sed process and regulation equipment
specifically designed to target these pollutatsr example, in coal-fired generation, the
implementation of flue gas desulfurization systeard;GD systems have decreased the amount
of sulfur dioxides tremendously. Flue gas desudaiion systems release a liquid stream
through scrubbers containing a sorbent, typicaiel(Ca(OH)) or limestone (CaCg) (Figure
1.5) (US EPA, 2009). When the flue gas comes mam with the sorbent, the sorbents react
with the sulfur found in the flue gas to form calti sulfite (CaSg), which is further oxidized to
calcium sulfate (CaSfpwithin the reaction tank (US EPA, 2009; Srivastaval, 2001). By
applying the sorbent to the flue gas, clean flusigaeleased through smoke stacks, while the
scrubber blowdown is transferred to a solids semergank, where finer and heavier solids are
separated. The heavy solids are dewatered anfilleeshdwhile the finer solids go into a purge
tank, which is later sent to wastewater treatm@&jyt.using FGD systems, sulfur dioxide, along
with other pollutants found in flue gas, is remowen the air at the expense of water.

—

To Stack

Solids-Lean

Solids Stream Purge Scrubber Purge to
Separation Tank Wastewater
=
% Treatment
hel
=
L=}
)
Scrubber g
rubbe : ) Gypsum
FGD Scrubber Flue Gas ] Solids-Rich
Slurry Recycle b = 2 i
i a Stream Solids Solids
Dewatering
" “Reaction Tank _ Dewatering Filtrate |
Limestone T T Reclaim to Scrubber ;J/ To Storage/Disposal
Reclaim
Slurry Feed
o Tank
AirInjection

Figure 1.5. Process flow diagram for a Limestone Foed Oxidation FGD System. Figure
derived from US EPA 2009



With an increased number of FGD systems, the amafuait pollutants emitted into the
atmosphere have been greatly decreased, espesxtitily dioxide; however, a decrease in air
pollution results in an increase in water pollutidRecently, the news has made an impact on the
reality of FGD systems. For example, in 2009, Néwk Times journalist, Charles Duhigg,
wrote Cleansing the Air at the Expense of Waterkich discussed a coal-fired power plant in
southwest Pennsylvania that was dumping wastevraterthe FGD process into the
Monongahela River (Duhigg, 2009). Duhigg statesgh as a growing number of coal-burning
power plants around the nation have moved to retheeair emissions, many of them are

creating another problem: water pollution” (Duhi@@09).

In 2008, Hatfield’'s Ferry, a coal-fired power pldmtated in southwest Pennsylvania,
asked the state of Pennsylvania permission to “dsengbber wastewater into the Monongahela
River, which the Pennsylvania Department of Enwinental Protection approved, but with
limits on certain chemicals” (Duhigg, 2009). Howewno limits were set on chemicals like
arsenic, aluminum, boron, chromium, manganeseghakd other chemicals, which have all
been detected in Hatfield's Ferry scrubber wastemw@uhigg, 2009). Officials from Hatfield's
Ferry say residents using the water from MonongaRé&ler should not be concerned because
the plant has “installed a $25 million water treafmplant that removes many of the toxic
particles and solids from scrubber wastewater”thedsolids are placed into a landfill with a
synthetic line to prevent leaking (Duhigg, 2009Yith the controversy occurring at Hatfield’s
Ferry, the US EPA planned to revise the curremtdzsteds for water discharges from coal-fired

generation power plants similar Hatfield’s Ferry.

Along with Hatfield’s Ferry, many other coal-firggneration plants have been targeted
as health and environmental dangers by conveftieig vaste from air pollution to water
pollution. In Indiana, one of the world’s largesial-fired power plants uses a manmade lake
(Gibson Lake) to hold its wastewater (Coefield, 200This wastewater lake contains high
levels of selenium that are threatening the logal &d fish populations; therefore, the US EPA
plans to reevaluate the current industry wastewatgrlations, because according to the US
EPA, “current regulations have not kept pace withnges that have occurred in the electric

power industry over the last three decades” (Clugf2009).



With an increasing interest from the media and igudd well as increasing
environmental regulations, more research is netmladsist with the development and
implementation of new technologies to minimize éffects of environmental issues resulting

from clean air at the expense of water.



Chapter 2 - FGD Wastewater Treatment Systems

Currently, the US EPA is working to set new regolas on coal-fired generation
wastewater, which will require more than 600 ca@ef generation power plants in the United
States to install new FGD wastewater treatmentigolgies. To help coal-fired generation
power plants treat FGD wastewater more efficierglygport presented by the US EPA (2009),
Steam Electric Power Generating Point Source Catedéinal Detailed Study Repart
discussed many different FGD wastewater treatmgooaches, including: physical/chemical
processes, biological treatment, zero-liquid disgbadeep-well injection, and constructed

wetlands.

Physical/Chemical Processes

Physical/chemical processes are the most commaely mmethods for treating FGD
wastewater, with 15 systems currently in use siti®, and another 25 to be installed in the
United States (Chapmaat al, 2007; Riffeet al, 2008). Physical/chemical processes are
treatment methods used to reduce the amount éfsieépended solids, adjust pH,
desupersaturate the purge stream, and reduce hesais (Riffeet al, 2008).
Physical/chemical processes can differ in the eqaip that is used in the treatment system
based on differing FGD wastewater composition dmrate, which depends on many factors
including the coal burn rate, coal composition, plaht design (Riffet al, 2008).

The first step of the physical/chemical treatmesstam is the equalization tank, which is
used to reduce the flowrate and alter the chemadttige wastewater (Wyliet al, 2008). Next,
the wastewater is pumped to reaction tank #1 (RXigre alkali (hydrated lime) is added to
adjust pH to values ranging between 8.5—9.2 anckfgypsum desupersaturation (\Wdieal,
2008). The pH adjustment is used to enhance flugeeicy of the other chemicals added to the
physical/chemical process for precipitating heawtats (Riffeet al, 2008) The alkali added in
RX1 also allows for the precipitation of heavy nigtgauch as aluminum, iron and manganese as
metal hydroxides (Riffet al, 2008). Recycled sludge from the clarifier is edito RX1 to
promote crystal growth of gypsum reducing scalenttion on downstream equipment (Wydie
al., 2008).



From RX1, wastewater is moved to reaction tanko#ZR X2, where organosulfide is
added to the tank to precipitate excess heavglsmgom RX1 (Riffeet al, 2008). The
wastewater is then moved from RX2 to reaction t&Bkor RX3, where enhanced coagulation
occurs through the addition of an iron salt, suslfearic chloride (Wylieet al, 2008). By
adding the iron salt, denser flocs will form, impiray the clarifier performance. Also, iron salt
co-precipitates other metals, non-metals, and acgaatter (Riffeet al, 2008). Reaction tank

#3 is the last reaction tank that the wastewates glorough before entering the clarifier.

A polymer is added to the wastewater before thefefao help coagulation and solid
settling within the clarifier (Riffest al, 2008). After clarification, the treated wastesvat
continues to a gravity filter if a low suspendedldsolevel is required, in which the filter further
removes and reduces any total suspended solidg @rfslSnetals before discharge (Wydieal,
2008; Riffeet al, 2008). Depending on discharge requirementseoptant, the treated effluent
may discharge into another treatment process fhengtavity filter, or be discharged to the
nearest receiving body of water (Wyéeal, 2008).

The backwash from the gravity filter is recycleak#o the equalization tank for
reprocessing (Wyliet al, 2008). The sludge from the clarifier containpgym and stable and
precipitated metals with about 15 to 20% solidsMeyght; therefore, the sludge is pumped into a
sludge holding tank before being dewatered intarfpress (Wylieet al, 2008). Once through
the filter press, a “filter cake” is disposed ofnan-hazardous lined landfills, either onsite or
offsite (Riffeet al, 2008).

With this typical physical/chemical treatment gyst adjustments can be applied to the
system as necessary for the coal-fired generatamt.pDepending on the discharge
requirements of the plant, additional treatment ip@yequired after the physical/chemical
treatment system (Riffet al, 2008). Discharge requirements may include stateregional
requirements that limit certain pollutants withinetdischarge. For example, the Chesapeake
Bay Initiative limits total nitrogen in the treateffluent (Riffeet al, 2008). In North Carolina,
selenium is limited on certain water bodies, whilganic load, such as chemical oxygen demand
and biological oxygen demand (COD/BOD), is limitedther states. Currently, no information

was found about the average FGD water quality dutparefore, more research needs to be



conducted on the performance of physical/chemreatinent systems and their average water
quality output.

Biological Treatment

Biological treatment processes can be broken dowenaerobic and anaerobic processes
that are used to reduce biological oxygen demaD(Band heavy metals present in FGD
wastewater (Chapmaet al, 2007). According to the US EPA (2009), aerobatdgical
treatment processes remove BOD, while anoxic/abaebiological systems remove metals and
nutrients. With both biological treatment processsather fixed film or suspended growth
bioreactors can be used and operated as eitheetowal flow-through or as sequencing batch
reactors (SBRs) (US EPA, 2009).

GE Water & Process Technologies’ ABMet biologigaktment is a popular biological
treatment system that reduces selenium concentsabip more than 99%, reducing
concentrations to less than 0.010 ppm (Pickiedl, 2006). Besides selenium, ABMet has been
shown to reduce other toxic metals, including merecamoval to concentrations of 150 ppt,
arsenic to concentrations of 10 ppb, and totabgén to concentrations of 10 ppm (Picletal,
2006). Picketet al.(2006) states that four ABMet projects were balagigned and installed
into coal-fired generation plants in the southeasténited States as of 2007, with flow rates
ranging from 190,000 gallons per day (GPD) to diamilgallons per day (MGD); however,
despite the range of flow rates, ABMet is capalbleeing scaled to treat any FGD wastewater
discharge rate. Compared to other FGD wastewaatment processes, ABMet is less
complex, has minimal sludge production, negligdhiemical addition, low power requirement,
small plant foot print, and scalability to meeesiemands (Pickett al, 2006).

Before implementation into a coal-fired generatitent, ABMet is designed, based on
the target metals and inorganic compounds that teekd removed and best retention time to
remove these pollutants (Pickettal, 2006). The GE ABMet biological treatment process
consists of “a series of bioreactors, each comgiaibed of granular activated carbon (GAC)
inoculated with site-specific bacteria to handle Waste stream” (Pickedt al, 2006). The

GAC is an ideal growing medium for bacteria, beeatibas a large, irregular surface that

10



allows biomass to accommodate (Piclettal, 2006). Likewise, GAC creates a biological film
by “fixing” microorganisms, allowing biomass to aet and precipitate contaminants to maintain
a stable operation (Pickedt al, 2006). The wastewater is introduced into thedaotors,

moving over the GAC and microorganisms with miniralal mixing that approaches plug

flow, (Pickettet al, 2006). Plug flow ensures constant wastewatarcitgl eliminates any

mixing within the bioreactor, and allows operatmr€ontrol the biological process easily
(Pickettet al, 2006).

The microorganisms must stay on the GAC in ordelettrease redox potential within
the carbon beds, creating multiple zones withinbiloeeactor capable of reducing several
contaminants, such as nutrients including nitrat selenium (Picke#t al, 2006). Typically,
nitrate is reduced to nitrogen gas, which is reddasto the atmosphere, at the entrance of the
bioreactor (Picketet al, 2006). Because selenium is reduced from an peddstate, it is sorbed
to the growth media and later removed. Besideateitnd selenium removal, other metals, such
as zinc, copper, nickel, lead, and other primaryamseform metal complexes with sulfide and
precipitate out of the wastewater and stay indidebioreactor (Pickett al, 2006). After the
first bioreactor, the treated wastewater is fed artother bioreactor and depending on the site,
the treated wastewater might go through severaébators in order to achieve contaminant
removal levels (Picke#t al, 2006). The carbon beds inside all the bioreaataust be flushed
occasionally to remove total suspended solids, Agsnand inorganic contaminants that were

converted to solid forms within the bioreactorsciettet al, 2006).

A full scale GE ABMet biological treatment systerasnimplemented to remove
selenium from FGD wastewaters at Progress EneRyyidoro Station outside of Roxboro, NC
approximately 75 miles away from Raleigh, NC (Segatdet al, 2008). Before entering the
full scale GE ABMet biological treatment systerme #GD wastewater is placed in a settling
pond to settle out suspended solids (Sonstegjaaitl 2008). Roxboro Station’s ABMet
biological treatment system consists of four patddloreactor trains each with two identical
bioreactors. After the water is sent to the fiisireactor, it continues to the second bioreactor,
and ends at an ash pond discharge canal (Sonsetgatd?008). FGD wastewater was fed into
the ABMet biological treatment system, and by wBek operation, the effluent selenium
concentration was below design requirements (Sgasdet al, 2008). By June 2008, the

11



average removal of selenium was 99.3%, with anameeimcoming selenium concentration of

1,500 pg/L and a final selenium concentration teas 10 pg/L (Sonstegaed al, 2008).

In 2002, Duke Energy-Carolinas installed biologitahtment systems for Belews Creek
and Allen Station FGD wastewater (McCartttyal, 2006). Belews Creek Station is located
near Walnut Cove, NC and is currently the largesi-fired generation plant operated by Duke
Energy-Carolinas (McCarthst al, 2006). Selenium and mercury were the key contanis
that needed to be reduced before discharging et®an River. A biological treatment system
consisting of an anoxic/anaerobic, fixed-film, loigical filter system (similar to ABMet), was
used for selenium removal (Wylet al, 2008; McCarthyet al, 2006). The goal of the Belews
Creek Station FGD wastewater treatment system eveedtice selenium concentrations to an
average of 26 pg/L and mercury to 63 pg/L (McCarfty06). According to Wyliet al.

(2008), the average FGD wastewater contained 54800 of selenium, which was reduced to 13
Hg/L after the biological treatment system. Thasvan overall selenium removal of 99.8%
(Wylie et al, 2008). Mercury concentrations reduced from 84 jig detect ion limits of 1 pg/L
after biological treatment system, an overall read@f 98.8% (Wylieet al, 2008).